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Test Report
He = .
HShwS 202209001
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
¥ @ B R KRR BS. TJC15014-nADK&TJC15014-nY
Sample Name Connector Part No:
B HLIEMEFLGRRAR 2RSS /
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t L& A AL AR 5 8510985 ekt B4 2022181
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 110pcs Test Periods 2022/8/2~2022/8/29
ol Y NS ¥ W IR - . - 0
Test Location BMBXE REHX oot o (22.1~25.3)C, (49.2~56.3)%RH

FRRD emEn R IR
Sample State

1A IR | SR (PS4148) TR FIE, BERISIUT IAS B 7IER=

Tested Basis Test According to product specification PS4148.The test sequence of each group is shown in the matrix table in item 7 of the specification

HSES
Test instrument:
S IXERETR RERS IHEESR
No. Instrument Name Instrument No. Valid date to
PN
1 Resi BRI SY-EG135 2023/4/30
esistance Meter
BEMNHT
2 Ergometer SY-FC030 2022/11/30
ab 4 4o SR IA
3 _ TEEIASEH, SY-FG024 2023/7/29
Universal tensile testing machine
SIERERIRNETE
4 Temperature & Humidity Cycling Chamber SY-TA110 2022112/30
SIRRERINIGFE
5 Temperature & Humidity Cycling Chamber SY-TAD015 2022/8/30
SIERERIRNETE
6 Temperature & Humidity Cycling Chamber SY-TA17 2023/2/28
mE RIS
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/3/30
BHER MK
8 Salt spray Chamber SY-Z011 2023/7/29
HIERE R
° Data Acquisition Unit SY-TA106 2023/4130
ZERERHBIR
10 Multi range DC power supply SY-EG133 2023/4/30
BEIRENE
" Electric vibration table TC-FGO18 202377129
EAAERRE
12 Fall concussion test-beds TC-FG023 2023/7/29
13 . ﬁwﬁ.{x . TC-EG142 2022/12/30
Transient breaking instrument
BB E IR E da Mt (L
14 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30
——
=R

1 IRERME RGN ERE"TX, BOEHLH, REFH. RO, RELRKH. Fk. HEAEFEIL.
2. HRESHEESRMFIEEIMRS, RERBIRREAFRERL
3. EXHRENIRBERN, BARENEIREZ BE+HERUPEAAFAERE.
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Test Result

Hogpa o
f;ﬁﬁ;) 202209001 FEHES: CWBDZ-QR-QC-123
Fs I B MR GHFE HRRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMGRENTRAREER. MiE
B v FREFWERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.08E surface without discolor, broken,
Eyes.ighi' >10 crack, and distortion, etc.
6.1.1 SMU - lemmg. (200~300) Ix 001~005  |2ZEEMFREEHM. AL . XA & &
" |Appearance | 200~300) Ix R ROHUIR G R Y R B S Pass Pass
3 = -~ °
SEI);EE'%(O. 3~((;);53) :1'5) m Metal part: bright and even
GFI)BIT 509'51 M thod 1 surface without rust, oxide, fog
-1 Method 1a and obvious physical damage,
etc.
R 1 um F iRk 5 B\ FLEE RN IR
HFLEERY S, MR E 1~5 mm/sec..
The force of inserting and pulling the
contact into and out of the housing
. along the axis shall be measured
AT : .
Testing speed: 1~5 mm/sec.
SEEs | oo P )
Insertion L& ;
#HNT (Insertion force) Max: 8N , &
~ 7 e
6.1.2 fgt‘;isgg 001~005 | & % J)(Retention force) Min: 10N| For AR R TR Pass
force for
contact
GBIT 5095.8 Method 15d / EIA-364-
29B
& MLE SR M ESEE
Result of test or range of numerical value
B IUnit: N
IItJZE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt FH Tt Tt Tt ; ) )
Appearance No damage. No damage. No damage. No damage. No damage.
*"ﬁﬁ:}jrjcé')”;‘:;m 3.1 3.8 47 4.2 46 47 | 31 | a1
lﬁlifggc(;emnon 19.7 18.9 18.9 17.7 20.8 208 | 17.7 | 192
PE A
Name of instrument
equipment
RN
Ergometer
% 3T, Jko26 I
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Test Result

RERS: o=.
Report No. 202209001 FIBWS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRES HIRER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMGRENTRAREER. MiE
Bl . FAURHMERNER..
Checking by eyes Plastic part: smooth and flat
WA 1.0l L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear)':mce BEER: (200~300) Ix 006~010 2&BHFRELFEM. S . Xk ;ass I:ass
Lamp: (200~300) Ix SRR R BB R R R A
BmES: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRETEE S AN S, MEREEA
B EoENS, MREERKT25
mm/min,
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
load required to make the post start
moving from the wafer shall be
measured. (Testing speed: <25
Se9EEH  |mm/min.) “
6.1.3 Post retention 006~010 10N Min. HERHIEN TR ;‘
force ass
GBIT 5095.8 Method 15a / EIA-364-
29B
MRS HEEE
Result of test or range of numerical value
TEE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
IR 006~010 Fi5if5 Fi5if5 Feitifh Fiiif5 Fiiifsn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 19.6 18.2 21.9 20.5 20.1 22.0 20.0 211 225 22.3 225 18.2 20.8
ﬁEg[oﬁls'tEjj Sample2 20.8 22.3 19.9 20.9 18.6 216 20.6 20.4 18.6 21.7 22.3 18.6 20.5
'e;s:‘;':" Sample3 17.9 213 19.7 18.1 173 | 174 | 196 | 218 | 179 | 173 | 218 | 173 18.8
U(n%g\‘li) Sample4 21.0 21.8 19.0 17.4 19.8 17.3 216 20.5 20.1 20.4 21.8 17.3 19.9
Sample5 21.0 21.7 20.8 215 17.2 19.8 20.4 222 18.7 20.4 22.2 17.2 20.4
R4
Name of instrument
equipment ~
-
€
Frsehr ik
Universal tensile testing machine
% 4 50, k26 5
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Test Result

RERS: =. _QR-QC-
Report No. 202209001 FIRHS: CWBDZ-QR-QC-123
Fs e B KM Z M T % HmkRS FAREK FERYE #Eig
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1ENtRANTAEER. ME
a9 « FEELRBNE R L .
Checking by eyes Plastic part: smooth and flat
3 F . N surface without discolor, broken,
%/jejs'i g;tog 1J:0 crack, and distortion, etc.
6.1.1 SR emmg. (200~300) Ix ooe~010  |PERFRELHM. Al . KM ) a
o nnTeE =y =1'~F-3 24
Appearance |- . (200~300) Ix TR B B 8= B & TRAA Pass Pass
3 . ~ o
E'}‘UEE%' (0.3~0.5) m Metal part: bright and even
Space: (0.3~0.5) m surface without rust, oxide, fo
GBIT 5095.1 Method 1a ) S5 > 109
and obvious physical damage,
etc.
ElE E SR A/EON i, frumFimsk
FEMSHESHAA TR LGS, MiXRE
A KF25 mm/min,
Insert the pin contact into and pull out
the socket contact in the direction of
}5H%E 54f4%t [the terminal axis (Testing speed: <25
HER A1 |mm/min.)
Insertion #HN I (Insertion force) Max:
Rk
6.1.4 and T 006~010 98N GHRWBN T a
~ | withdrawal L} # t J1(Retention force) Min: | * Pass
force for pin \ 0.2N
in the \f
contact
E-IN
GBIT 5095.8 Method 16e / EIA-364-
13B
MR HEEE
Result of test or range of numerical value
B{IUnit: N
Ttﬁea Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5031 A A A A A , , ,
Appearance No damage. No damage. No damage. No damage. No damage.
FEAT] (Insertion 4.8 4.2 3.7 4.1 43 48 | 37 | 42
force) Max
i 71(Retention 3.5 3.1 3.2 35 3.9 39 | 31 | 34
force) Min
LB EIR
Name of instrument
equipment

BEN

Ergometer
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Test Result

Report No. 202209001 Fi&HS: CWBDZ-QR-QC-123
Fs I H &M SRS TS HRRS FAREK LERYE g
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMEREANEAEBR. ME. ARR
=R R
Checking by eyes e AR -
3. \ Plastic part: smooth and flat surface
MA: 1.0 L . .
Evesight: > 1.0 without discolor, broken, crack, and
LIS yesight: > 1. distortion, etc & &
6.1.1 f8ER: (200~300) Ix 006~010 i = . = =
Appearance vuey 2&BRHERAEXLHM. | . TIARAIHMR Pass Pass
Lamp: (200~300) Ix o e .
e & 1R R R R B S A,
BMEES: (0.3~0.5) m e .
. Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GBIT 5095.1 Method 1a e 09 phy
amage, etc.
HEEEERTFRKBISL& EEMAS, FHNEH
SN TR SRR, WikEE
1~5 mm/sec.
Pulling load shall be applied to a correctly crimped
contact and a wire. The load required to pull the
wire out of the contact or break the wire shall be
measured.
(Testing speed: 1~5 mm/sec.)
EEIBAINGKIRE S EERZEHEEE Crimp Conn. N
6.1.5 Crimp tensile 006~010 AWG 28: 10N Min ZRBIENTR Fl’:
strength AWG 26: 20N Min. ass
[EH R R
i)
0
~— o S —
]/ e—
"X
P
GB/T5095.8 Method 16d / EIA-364-08B
KNEE R RIESERE
Result of test or range of numerical value
Tin% Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
Sh3R 006~010 Tt Tt Pt Tt Fints / / /
Appearance No damage. No damage. No damage. No damage. No damage.
EEIBAIKERE
Crimp tensile
strength AWG26 33.8 38.9 33.2 32.7 35.1 38.9 32.7 347
(BAIUNItN)
PG a-
Name of instrument equipment -
A o
RN A
Ergometer
%6 01, gt 26 I
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Test Result
fﬁﬁié 202209001 FigmS: CWBDZ-QR-QC-123
Fs I B KMEGHFE HRRS HUSER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a1 1ERMGREANEREER. M.
Checking by eyes FERMIE AR .
WA 1.08E Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
Il : : i i P N
6.1.1 SR BARR:  (200~300) Ix 011~035  |distortion, etc. _ - S A
Appearance Lamp: (200~300) Ix 2e B RELSM. |k AL Pass Pass
EES: (0.3-0.5) m BORLIRIAYS B AR SR B S .
S lace' 0.3~0.5) m. Metal part: bright and even surface
G?B/T 5395 1 Me)thod 1a without rust, oxide, fog and obvious
: physical damage, etc.
B B R TR FLEE S PRE R
BAFRE, WEERENN, ERE e
HAREEORK S, Wik 1~5 oo | ®o Bt B -
Insertion (Max )2 thdraval (Min.)?
mm/sec. Nalaf pales ™ o EETR
A housing with crimped and a header iR st PR 1st.e sote
shall be mated and unmated on the = = - x
mating axis. Initial insertion and 40 350 100 4
withdrawal forces and withdrawal ;’ jfj 113;" ;’
FRBIBEN F15 3kt [force at 50th shall be measured. 7 4}: IS 7 .
6.1.7 | Insertion force and |(Testing speed: 1~56 mm/sec.) 011~035 = = e s EREELTR Pr
withdrawal force |GB/T 5095.7 Method 13b / EIA-364- 100 700 250 100 ass
13B e 71 27.5¢ 11e
12¢ 84 30 12¢
13¢ 9l 32.5¢ 13¢
14 980 350 140
15¢ 105¢ 37.5¢ 15¢
\ 16¢ 1120 400 160
= < (] = = = =
— ] I 1330 4150 100
/ 20¢ 1400 500 20¢
MRS KEEE
Result of test or range of numerical value
BIUnit: N
II;Z?q Sample1 Sample2 Sample3 Sampled4 Sample5 Max Min Avg
5ML Tt FAft Tt Tt FA } , ,
Appearance No damage. No damage. No damage. No damage. No damage.
g
With(?r_;)v\v?aaﬁ\sjthax) 13.6 14.5 12.2 11.2 12.7 14.50 | 11.20 12.84
hr g
2Pin Withig\jv;;&lﬂfztj(mn) 13.7 15.7 15.0 14.1 13.2 15.70 | 13.20 14.34
FE50RIKE A1
Insertion 50th(Min) 6.5 6.4 6.3 6.5 6.7 6.70 | 630 | 6.48
g
With(?r_;)v\v?aaﬁ\sjthax) 28.4 24.8 22.8 257 23.6 28.40 | 22.80 25.06
hr s
5Pin Withig\jv;;&lﬂfztj(mn) 246 26.0 25.1 26.0 235 26.00 | 23.50 25.04
hr g
Insﬁegrigﬁgﬁ(jl\alin) 15.4 12.7 12.0 12.0 13.6 15.40 | 12.00 13.14
g
With(?r_;)v\v?aaﬁ\sjthax) 48.5 47.0 49.1 53.9 511 53.90 | 47.00 49.92
hr g
10Pin Withig\jv;;&lﬂfztj(mn) 48.2 42.4 41.4 391 50.1 50.10 | 39.10 44.24
hr g
Insﬁegrigz\;?)ﬁ(jl\alin) 26.7 25.7 20.3 17.5 21.6 26.70 | 17.50 22.36




REMS

B W % R
Test Result

Report No. 202209001 FI8HS: CWBDZ-QR-QC-123
IItﬁ:eE Sample1 Sample2 Sample3 Sampled Sample5 Max Min Avg
Withdﬁre’;ﬁﬁﬁ\sﬁmx) 69.4 70.9 72.7 70.0 714 72.70 | 69.40 | 70.88
15Pin With;%ﬁjflﬂfsﬁmn) 70.2 64.7 64.9 61.2 68.9 70.20 | 61.20 | 65.98
Inf;gfgﬁ(ﬁm) 36.1 35.8 28.5 30.1 29.7 36.10 | 28.50 | 32.04
Withdﬁre’;ﬁﬁﬁ\sﬁmx) 77.9 83.5 76.6 76.8 80.3 83.50 | 76.60 | 79.02
20Pin With;%ﬁjflﬂfsﬁmn) 68.3 75.0 77.3 73.6 71.2 77.30 | 68.30 | 73.08
In Sﬁgfgﬁ(ﬁm) 355 38.8 37.9 306 324 38.80 | 30.60 | 35.04

R E R

Name of instrument

equipment

Fseh ik
Universal tensile testing machine

%Bﬁ’ L

B
b
o
=il




®

mo &

Test Result
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RERS: a.
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KNI E M F e 75k (e MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBER: (200~300) Ix 036-040 2&BHERE LS. |t . KA ;ass ;ass
Lamp: (200~300) Ix R RIMA IR K FB % R AR R S A
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BEEER, RREERERL, BR
100mA; HEBMIEETERES: RMA
(10~55~10) Hz, BMEIETEHR1S
$h, #RIE1.52mm. JEXYZZHIER 5 E
A o edthem S FiRY
foio?lv?:; Cieb(;;tircs)nszojrf(;;it?ons ef(r)? ao Appearance: no damage.
RSN X ! ' HEfREERR: 20mQ Max. , ~
- 7 BT =
6.1.8 Vibration period Of 2 hours in each of 3 mutually 036-040 Contact resistance: 20mQ Max. HREBEN TR Pass
perpendicular axes, 100 mA current < RS
) B3R AR AR (E]: 1usec Max
shall be applied. Current interruption: 1usec Max
Frequency: (10~55~10)Hz/min. ption- 14
Cycling time: 1 min.
Amplitude: 1.52mm.
GBI/T 5095.4 Method 6d / EIA-364-
28D
48 SR e BESE R
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fei5ifn Fei5ifhn Fiif5m Fei5ifhn Fi5ifn
. Hian | 036-040 No damage. No damage. No damage. No damage. No damage. ! ! !
MO8
Appoarance FIRH FIRH TRt FIRH FIRH
o 1% 1% 4% 1% 5117
/e | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
Bt H 7 B 1)
Current interruption 036-040 <lus <tus <Tus <lus <lus / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 24 24 3.4 2.5 2.1 3.1 23 22 21 2.6 34 2.1 2.7
Sample2 2.8 2.5 2.8 3.0 24 2.8 2.7 3.3 3.0 3.1 3.3 2.4 3.0
RLEHT | Sample3 2.6 2.3 2.9 24 3.3 2.3 2.6 25 23 24 3.3 2.3 3.2
Sample4 2.8 3.0 3.4 3.4 3.2 3.2 23 2.6 25 2.3 34 2.3 3.5
R
Contact Sample5 2.9 2.9 24 3.2 2.7 3.1 2.6 21 2.7 2.9 3.2 2.1 3.8
r tance
(B Sample1 3.1 3.7 4.7 3.6 3.6 5.5 3.7 2.8 4.6 3.5 55 2.8 4.1
Unit:mQ)
Sample2 4.7 4.8 3.1 3.8 4.2 4.0 3.9 4.5 4.2 3.7 4.8 3.1 4.1
RIEF | Sample3 4.7 3.5 3.0 4.7 3.9 3.4 4.9 4.5 3.8 3.7 4.9 3.0 4.2
Sample4 4.3 5.3 4.4 4.0 3.4 4.1 3.5 4.7 3.6 5.0 53 3.4 4.2
Sample5 4.7 3.6 5.0 4.7 3.7 3.3 3.2 4.9 5.0 4.2 5.0 3.2 4.2
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Test Result

KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

wzha

Vibration Tester

WERIT

Resistance Meter

10 U, L 26
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Test Result

RERS: =
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERHRENTREER. M
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ A = =] a
6.1.1 Appearance iel:l 3 (200~300) Ix 036-040 iﬁ}%#ﬁﬁjﬁ%ﬁ\ At . 9&5}1 Pass Pass
Lamp: (200~300) Ix B UKL 15 5 EB 48 R B S
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEREED, BXYZZ=HIER FEE M
3R (BHE18%) , EMKEEFERL
100mAE;H
MESRE: 490m/s2
FEEERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of S TiRe
S shock shall be applied for each 6 Appearance: no damage. ; &
- NI o T =
6.1.9 Shock directions along 3 mutually 036-040 57 PR AR E): 1 1 sec Max GBREBATHR Pass
perpendicular axes, passing DC 100mA Current interruption: 1 p sec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GBI/T 5095.4 Method 6¢c / EIA-364-
27B
RN RSB ESEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Tt Tt F s Tt Tt
. iR3uRr | 036-040 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 15
H3E | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
B 7 1 B e )
Current interruption 036-040 <lus <lus <Tus <lus <lus / / /
e
Name of instrument

equipment

Shock test system

11U, L 26 T
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Test Result
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RERS: a.
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
18R REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. N A
6.1.1 Appear’;nce B2BA: (200~300) Ix 021~025 2EBHEELHM. |k . KA ;ass ,fass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m )
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
PAS0mm/miniE E #5#k500% .
poommminERIERS O T
TP cycles for mating and unmating tes Appearance: no damage. N
6.1.10 Durat;ilit at the speed of 50mm/min 021~025 SERRELIE: 20mQ Max GEREIBEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- : ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
. Raugy | 021~025 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 % 5117 5117
HHfE | 021~025 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 3.0 2.5 2.5 29 2.6 2.7 24 3.0 23 2.7 3.0 2.3 2.8
Sample2 2.8 3.3 3.2 3.1 2.5 2.6 2.7 2.2 2.9 21 3.3 2.1 3.1
RIEHT | Sample3 2.5 2.8 3.4 3.2 2.9 2.4 3.2 2.6 2.6 21 34 2.1 3.3
Sample4 2.5 3.1 3.3 29 24 2.5 2.8 3.2 24 2.5 3.3 2.4 3.6
JERLEBIE
Contact Sample5 3.3 2.2 2.3 2.8 3.1 3.3 2.2 3.2 3.2 2.6 3.3 2.2 3.8
r tance
(B Sample1 2.9 4.9 4.9 4.6 4.1 5.0 3.7 4.4 4.4 4.2 5.0 2.9 4.0
Unit:mQ)
Sample2 3.2 3.2 4.6 4.2 4.5 3.2 3.8 3.3 4.4 3.1 4.6 3.1 3.9
RIEF | Sample3 4.2 4.1 3.6 4.9 4.7 3.9 3.3 3.3 4.3 4.8 4.9 3.3 4.0
Sample4 4.5 4.0 41 3.7 4.5 2.8 4.0 4.7 4.5 3.5 4.7 2.8 3.9
Sample5 3.0 4.9 4.3 3.5 3.2 3.1 4.2 3.4 4.2 4.1 4.9 3.0 3.8
PEd- =
Name of instrument
equipment

HEM AT

Ergometer

ey

Resistance Meter

%12 v, 26 1
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Test Result

Report No 202209001 FI®RS: CWBDZ-QR-QC-123
Fs I B &M S Bk 75 5 HRRS HRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERNGRENTRAEER. ME. FF
Checking by eyes BB NE IR .
M 1.08LE Plastic part: smooth and flat surface
. without discolor, broken, crack, and
Eyesight: > 1.0 ) .
SN distortion, etc. & &
6.1.1 BEER: (200~300) Ix 041-045 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, St . TAEXN Pass Pass
EMEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
R : : Metal part: bright and even surface
(S;F)Be;:'eéégﬁzoﬁf)t: d 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
HAECRARRE LR fa, B /NI ER R BRI T
s A TR (8 F26AWG)
Mate connectors with dry circuit to test ] 10mQ Max. (Initial) ey m &
6.2.1 r;(i)sr;;ancée contact resistance (Apply 26AWG) 041-045 20mQ Max. (Final) HREBH TR Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
45 SR e BESE R
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
3R o o o = o
Fiif5m Fiif5m Fiifsm Fiif5m Fiifs
Apﬁzimn 041-045 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 2.2 2.3 3.4 2.5 2.6 2.7 26 3.3 3.4 3.1 3.4 22 27
FERREEIE
Contact | Sample2 2.2 2.7 24 2.6 2.7 2.2 3.2 2.9 3.3 2.9 3.3 22 27
resistanc
SEX0 Sample3 2.8 2.3 2.2 2.5 21 2.6 3.3 2.6 2.8 3.0 3.3 21 27
Unit:mQ)
Sample4 2.3 2.3 2.3 2.8 2.6 3.0 2.7 24 2.7 23 3.0 23 27
Sample5 2.9 3.0 3.4 2.2 3.3 3.2 29 3.3 25 22 3.4 2.2 29
R4
Name of instrument
equipment

ERT

Resistance Meter

13 U, 26 1
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Test Result

*Flf:fﬁﬁ; 202209001 #1852 CWBDZQR-QC-123
Fs I B M EHRFE RS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
LS e distortion, etc. & &
6.1.1 BEER: (200~300) Ix 041-045 =
Appearance Lamp: (200~300) Ix 2&EBRHFRE LB, S . THAEXN Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GFéIT 509'51 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCH [E#A T
“eEE  [Apply a voltage of 500V DC between ) - ~
6.2.2 Insulation |adjacent contacts and between 041-045 53%%'\&%'\:/:::] ((ll:ni::;) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SRiEAh 4 Bk Lk < [E]HE 500V
AC (BHUE), R R 1mARI B E1E A, B
[&1min.
MfEJE |Apply a voltage of 500V AC (rms) and SN THEEFEFMKINIER ~
6.2.3 Withstand (leakage current of 1mA between 041-045 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >500 >500 >500 >500 >500 / / /
(BAIUNItMQ)
T FH FH FH FH FH , , ,
Withstand voltage No damage No damage No damage No damage No damage
BEER e

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester

%14 v, 26 T
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Test Result

WERS: =

Report No. 202209001 FigmS: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

1ERMGRENEREBER. ME. F
R FMERNER.

Plastic part: smooth and flat surface
without discolor, broken, crack, and
distortion, etc. & &
2eRHFRELSH. FiL . TRAEM Pass Pass
MU IR A5 K FR 5% R At P S B P
Metal part: bright and even surface
without rust, oxide, fog and obvious
physical damage, etc.

B
Checking by eyes
MA: 1.0k
Eyesight: > 1.0
6.1.1 Appil\axrm;nce B2ER:. (200~300) Ix 046-055
Lamp: (200~300) Ix
BmgEE: (0.3~0.5) m
Space: (0.3~0.5) m
GB/T 5095.1 Method 1a

BERRE, BURAAVER, ME

EHEE
BF Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 046-055 A30°C Max. FERBEN TR lf'
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
MRS KEEE
Result of test or range of numerical value
BAIUnit: k
P s
*&ﬁNQCS:rZ‘;'teS’ LR Not | No2 | No3 | No4 | No5 | Nos | No7 | Nos | Noo | Noto | Max | min Avg
AWG26#, 2f%: 2A 8.6 9.9 8.5 11.4 10.3 - - - - - 1.4 8.5 12.5
AWG26#, 10#%: 2A | 12.9 14.5 18.5 15.3 15.2 - - - - - 18.5 12.9 15.3
PE T EA T & _
Name of instrument [
equipment —— - w : 2 .
ZERERBIR
Multi-Range DC Power Supply
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Test Result

A 1=
fe?ﬁib 202209001 FHBHE: CWBDZ-QR-QC-123
Fs KmE KMEGHFE HRRES HAREK HERBUE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERGRENTRAEER. ME.
Checking by eyes FFE RN TR o
WA 1.0ME Plastic part: smooth and flat surface
E es.ighi' >1.0 without discolor, broken, crack, and
S y S distortion, etc. ~ &
6.1.1 BEER: (200~300) Ix 056-060 =
Appearance Lamp: (200~300) Ix 2&BRHFRELFEMR. St kHE Pass Pass
EES: (0.3-0.5) m OHUIRIR (5 P S R B S 0
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GpBIT 509'5 1 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
EERIAR, T (85£2) CWH=ES
ME250/ 6, BEEZEFHE -
e AR
=R Mated connelctors exposed to the Appearance: no damage.
6.3.1 Heat re'?ig?ance condition of (85+2)°CF1)‘or 250 hours 056-060 IERAFBIE: 20mQ Max. SHRUGBI TR &
ttion € - urs, Contact resistance: 20mQ Max.
recovery time (1~2) hours
GBI/T 5095.6 Method 11i / EIA-
364-17B
&5 R MESE
Result of test or range of numerical value
fthE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Tt Tt Tt
A _
3HT | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Feiiifs Feiiifs Feiiifn Fiiifn Feiiifs
& -
g/ | 056-060 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 3.1 3.6 29 3.2 3.4 3.0 3.5 34 3.9 3.4 3.9 29 3.4
Sample2| 3.1 3.2 4.2 33 2.9 3.0 3.3 2.9 34 33 4.2 29 3.2
RLEHT | Sample3| 3.4 3.5 3.7 3.2 3.0 3.5 3.1 3.3 3.2 3.2 3.7 3.0 3.1
Sample4| 2.9 33 3.1 3.2 3.6 3.6 3.2 3.5 3.3 3.1 3.6 29 3.0
FERb R PR
Contact Sample5| 3.4 4.0 3.1 4.7 3.4 3.7 3.3 4.0 3.0 3.2 4.7 3.0 2.8
resistance
(L Sample1| 2.6 3.4 2.6 2.8 2.8 2.4 2.8 2.7 2.6 23 34 23 2.8
Unit:mQ)
Sample2| 2.9 29 3.0 2.6 2.7 24 2.5 24 2.7 2.6 3.0 24 2.8
RIE/F | Sample3| 3.0 25 3.1 2.2 2.6 2.6 2.6 2.8 2.9 2.8 3.1 2.2 2.8
Sample4 | 2.8 2.2 2.9 24 2.5 2.6 2.5 24 2.6 27 2.9 22 29
Sample5| 2.9 3.2 2.7 41 2.8 29 3.1 3.5 3.3 2.9 41 2.7 3.1
&4
Name of instrument
equipment

SIRRTARIEFE
Temperature & Humidity Cycling
Chamber

BRI

Resistance Meter
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Test Result

wERS: o.
Report No. 202209001 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1EERMERENTAEER. M.
Checking by eyes FERHIIE TR .
o \ Plastic part: smooth and flat surface
A 1.0k ) >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & A
6.1.1 BBER: (200~300) Ix 061-065 _
Appearance . 2&BHFRELFEM. Sk KRR Pass Pass
Lamp: (200~300) Ix o e o
i . - BRI 45 K% B 95 PR i 7% S R B
BMmEES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a ; ’ 109
physical damage, etc.
EEERAR, T (40%2) CH=
SHES00/NET, BEZIERH] o
éﬁfz) /J\ﬁa“mu,iﬁ AR AR
THKS Mated connectérs exposed to the Appearance: no damage.
) im ) 061-065 % : : LEREHRIT &
632 Cold resistance [condition of (-40*2)°C for ko @mQM“ BRUBATH ak
. Contact resistance: 20mQ Max.
500hours, recovery time (1~2) hours
GBIT 5095.6 Method 11j / EIA-
364-17B
s R BUESEE
Result of test or range of numerical value
IItJF;E Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA T th T th T th T th T th
1 N
3R | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fi5its Fi5its Fei5its Fi5its Fi5its
A N
i/E | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 4.9 2.7 3.3 4.3 4.3 2.8 3.4 2.6 3.1 5.6 5.6 2.6 3.2
Sample2| 3.0 3.1 3.0 2.8 2.6 2.9 3.2 2.8 4.9 3.9 4.9 2.6 3.2
RIEH] | Sample3| 3.4 3.0 3.2 2.5 3.2 2.7 3.1 2.4 2.7 3.1 3.4 2.4 3.1
Sample4 | 3.9 3.2 4.6 3.5 3.4 25 3.0 2.4 3.3 2.8 4.6 2.4 3.2
FERbea R
Contact Sample5| 3.2 3.0 2.6 2.8 2.7 3.3 3.4 29 2.8 2.6 3.4 2.6 33
resistance
[€::Lina Sample1| 3.1 2.3 3.5 4.4 5.3 3.1 3.9 29 3.5 3.8 5.3 2.3 3.6
Unit:mQ)
Sample2| 3.2 3.1 3.0 2.7 25 2.8 3.3 2.6 3.1 2.7 3.3 2.5 3.6
RIS | Sample3 | 4.1 3.2 3.6 2.9 3.6 2.8 5.0 25 3.0 4.0 5.0 2.5 3.8
Sample4 | 4.3 4.5 4.9 41 3.8 2.8 3.1 2.7 4.8 3.4 4.9 2.7 4.0
Sample5| 4.8 4.5 4.6 3.5 3.8 3.8 3.9 4.0 4.8 4.4 4.8 35 4.2
BB BB

Name of instrument

equipment

SIRREHIRIETE
Temperature & Humidity Cycling
Chamber

Rt

Resistance Meter
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Test Result

RERS: o=
Report No. 202209001 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ERGE HRRS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R RENTRARER. L.
Checking by eyes FRRFMER T
. N Plastic part: smooth and flat surface
A 1.0k ) .
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 066-070 e
Appearance . 2&BHERELGH. |t KRR Pass Pass
Lamp: (200~300) Ix o e o
N ! HORA R 67 R L 48 TR B SRR
BMES: (0.3~0.5) m g
A Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a ; ’ 109
physical damage, etc.
mE40x2)C,
HEXEE (90~95)% SN FeiRAs
B ATE240/N6F, ENHRE Appearance: no damage.
(1~2) PEERE. FERLEEFE: 20mQ Max.
BEEHR Mated connectors exposed to the Contact resistance: 20mQ Max. .
3. o S 066-070 ) 4k AN o
633 Humidity condition of temperature (40%=2)C, I RE: 300 MQ Min. AREEA TR X
humidity (90~95)% for 240 hours, Insulation resistance:300 MQ Min.
recovery time (1~2) hours fitEEE: 300V Min.
GBI/T 5095.6 Method 11c /EIA- Withstand voltage: 300V Min.
364-31B
KNSR HETEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA TR th T th T th Fith T th
it 3AT | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fei5its Fi5its Fi5its Fi5its Fei5its
A X
i/E | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
Haizra il
Insulation resistance | 066-070 >300 >300 >300 >300 >300 / / /
(B{HIUNitMQ)
il S T T T T , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 3.9 2.9 3.5 2.8 25 2.9 2.9 3.5 29 2.8 3.9 2.5 3.4
Sample2| 3.5 4.0 4.2 3.3 4.4 4.4 3.6 4.4 4.3 4.0 4.4 3.3 3.4
RIEA] | Sample3| 3.5 2.8 2.7 3.1 29 3.1 3.6 3.0 3.0 3.3 3.6 2.7 3.6
Sample4 | 3.1 3.7 3.4 3.1 3.9 3.0 3.0 3.1 3.0 2.9 3.9 29 3.8
JERREBIE
Contact Sample5| 4.0 4.1 3.6 3.2 3.3 3.8 4.2 3.5 3.6 3.4 4.2 3.2 3.9
resistance
(L Sample1| 3.1 2.7 29 25 3.2 24 4.2 5.2 2.8 24 5.2 24 4.2
Unit:mQ)
Sample2| 4.6 5.1 4.5 4.1 4.7 4.8 5.9 4.6 6.0 3.3 6.0 3.3 45
RIS | Sample3| 6.6 3.7 4.0 3.3 3.5 3.6 5.3 43 3.3 2.9 6.6 29 4.4
Sample4 | 3.6 3.8 5.4 3.4 53 2.8 3.3 34 3.7 5.3 5.4 2.8 45
Sample5| 5.7 5.4 3.8 4.7 4.7 4.8 4.9 5.3 5.6 5.7 5.7 3.8 5.1
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Test Result

FIZIRS: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

MRt

Resistance Meter
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Test Result

RERS: =
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERHRENTREER. MBE
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N A
BZAA . ~. _ A = =] (=)
6.1.1 Appearance BRER 3 (200~300) Ix 071-075 iﬁ}%ﬁ%ﬂ;ﬁjﬁ%ﬁ\ s ﬁﬁ}i Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
WREHRDHEAS. KRREHEP, BT
FSBIEXIRRE -
a) #£(-55+2) CHYIEIR & T E0.5/:F;
b) 7£(85+2) CHUTEIR &1 THUEO0.5/\B;
Ma)Blb)A—MEIF, FEELREHIRAENT S THRfA
KF554h, HFIT2NMEIRME (1~2) ) Appearance: no damage.
38 IR ﬁ’?zﬁﬁ t hall be tested under th FERREEE: 20mQ Max.
mix N atea connectors shal € tested under the H B
6.3.4 Temperature  |following conditions 071-075 Contact resistance: quQ Max. SZRMIENTE a1
; . : 4azeafE: 300 MQ Min.
cycling Temperature °C Duration . . .
1 5542 0.5h Insulation resistance:300 MQ Min.
2 Room Temp. 5 minutes Max. MiERE: 300V Min.
3 +85+2 0.5h Withstand voltage: 300V Min.
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GBI/T 5095.6 method 11d / EIA-364-32C
LS R BUESEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feiiifn Fiiifs Fi5its Feiiifn Feiiifn
Ay | 071-075 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Tt Tt T th Tt Tt
w3/ | 071-075 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 071-075 >300 >300 >300 >300 >300 / / /
(BAIUNitMQ)
il 071.075 A5 A5 T A5 A5 ; ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 3.3 2.9 3.3 2.8 2.8 3.1 3.1 3.0 3.1 2.7 3.3 2.7 3.1
Sample2 2.8 2.8 3.3 2.9 4.0 3.0 3.0 3.3 3.9 4.7 4.7 2.8 3.1
RIEHT | Sample3 3.0 3.1 3.2 3.0 3.5 3.1 3.3 29 3.1 3.3 3.5 2.9 3.2
Sample4 3.0 3.3 3.0 3.1 3.7 2.8 3.2 29 2.8 3.0 3.7 2.8 3.1
JERREEIE
Cz_)ntact Sample5 24 2.6 2.7 3.7 3.1 3.4 3.0 2.6 3.0 3.0 3.7 24 3.2
r tance
(L Sample1 3.0 2.8 2.6 2.9 24 22 3.1 3.2 3.2 2.5 3.2 2.2 3.2
Unit:mQ)
Sample2 3.3 3.9 4.1 3.4 5.4 3.5 3.8 3.7 4.4 5.3 5.4 3.3 3.3
RIS | Sample3 2.8 3.0 3.1 2.8 3.3 3.0 2.6 25 2.4 2.9 3.3 24 3.1
Sample4 5.5 4.7 2.9 3.2 3.5 25 3.5 25 3.2 2.4 5.5 24 3.2
Sample5 23 3.1 2.7 3.1 3.6 3.8 2.5 2.7 3.0 4.0 4.0 23 3.1
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KBRS CWBDZ-QR-QC-123

BRI E B
Name of instrument
equipment

BE-EE-REGRAIFEIARE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

WER I

Resistance Meter
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Test Result

RERS: a.
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE HRRS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
18R REN A RER, ME
SR . FFRREMEANER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Am%éme BBER: (200~300) Ix 076-080 2EBHEELHM. |k . KA g$ Q%
Lamp: (200~300) Ix RIS K FR % R B e S BRI
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RMNREHETEETR, RAK
EARGE1)%(FRER L) BEMLAE SN ERMB(REHREELRS
&, 7E(3512)CiRE TELE K48/ BRI E S, A EF AR
B, RIEERARMNFEKRRELRE HEsmEairB i 2mE R
M. EEREEEHTIRE (1~2) HEM. )
HE INEF Appearance: no damage (no ; &
- % AR =
6.3.5 Salt spray 48 hours spray, at temp (35%2)°C, NaCl 076-080 erosion on material exposed. and HRUBR TR Pass
mist concentration (5% 1)%. After test plating material, slight erosion on
wash parts and put it into room ambient the cutting surface is acceptable)
for (1~2) hours JERLERME: 20mQ Max.
GBI/T 5095.6 Method 11f /EIA-364- Contact resistance: 20mQ Max.
26B
KM EE R BUESE E
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
p A Feitifh Feitifh Fiiifsn Feitifh Feitifh
SR g | 076-080 No damage. No damage. No damage. No damage. No damage. / / /
Appearance| F it F it Fiiits F it F it
Hy/E | 076-080 No damage. No damage. No damage. No damage. No damage. / ! /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 2.8 2.8 3.4 2.9 2.7 3.3 3.1 2.4 2.9 23 3.4 23 2.9
Sample2 3.3 2.3 3.2 2.7 2.5 3.3 3.2 2.6 2.9 2.4 3.3 23 2.9
RLERT | Sample3 2.3 3.1 3.2 2.3 3.0 2.5 2.5 3.2 3.5 3.2 3.5 2.3 3.0
Sample4 2.4 3.4 2.9 2.5 2.4 3.0 3.3 3.1 3.3 2.8 3.4 24 3.1
FERbea R
Contact Sample5 2.3 2.5 3.0 3.2 2.6 2.5 2.8 3.2 2.9 2.7 3.2 23 33
resistance
(BfL Sample1 2.6 3.6 3.4 3.1 3.6 3.0 2.6 3.0 4.8 3.6 4.8 2.6 3.5
Unit:mQ)
Sample2 2.8 2.7 3.0 2.4 2.6 3.4 2.5 5.0 3.0 2.8 5.0 24 3.6
RLEF | Sample3 4.4 3.3 3.4 41 4.2 2.6 2.6 4.2 4.4 3.9 4.4 2.6 3.8
Sample4 4.6 2.8 4.5 3.3 4.7 3.3 3.2 4.0 4.5 3.3 4.7 238 3.8
Sample5 4.5 4.2 3.5 3.3 3.5 3.8 3.3 3.9 3.7 3.6 4.5 3.3 3.7
BB BB
Name of instrument
equipment

HERME
Salt spray Chamber

Resi

ELety
stance Meter

%22 U, 26 T
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RERS a.
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
MA: 1.0k surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1 AppeaénCe FRER:  (200~300) Ix 081-085  |2&BHFEEXHM. ik . K Pass Pass
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
EEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERIAR, TEE (40£3) C. BE
8015%. H2SSMAKE 31 YIRS -
q:ﬁﬁgfjgsljxﬂvj_"%ﬂgﬁ ppmBYIRE SN Felfdls
mica S AR Appearance: no damage. . N
- N 2 TR 3
B38| S gastest [ comector e o 081085 lizaassia. 20mo Max HREBATE | pags
humidity 80+5%, H2S gas concentration Contact resistance: 20mQ Max.
of 3x1ppm for 96 hours
KRN BEEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
e i3AT | 081-085 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
e | 081-085 Feitifh Feitifh Fi5ifsn Feitifh Feitifh / / /
iR No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 2.9 3.3 2.9 2.3 3.3 2.9 2.3 29 3.4 3.1 34 2.3 3.0
Sample2 3.3 2.7 3.3 2.9 3.5 2.7 3.1 3.0 2.7 3.3 3.5 2.7 3.2
RIEHT | Sample3 3.5 2.7 3.4 2.5 3.0 2.9 2.4 3.4 2.8 3.0 3.5 2.4 34
Sample4 3.1 3.0 3.1 3.5 23 3.4 3.3 3.0 3.4 2.9 3.5 2.3 36
R R
Contact Sample5 3.2 2.7 3.2 2.6 2.7 2.2 3.3 3.2 2.8 2.5 3.3 2.2 3.7
r tance
(L Sample1 3.2 4.4 3.2 4.5 5.1 2.8 4.6 3.7 4.8 4.5 5.1 2.8 4.0
Unit:mQ)
Sample2 3.7 4.8 4.6 3.4 4.7 4.1 3.5 3.2 3.2 4.1 4.8 3.2 4.0
RIS | Sample3 3.7 4.7 3.2 4.6 4.9 3.8 3.2 4.1 3.1 4.9 4.9 3.1 4.0
Sample4 3.6 3.3 3.3 4.6 4.7 4.5 2.9 3.1 4.1 4.4 4.7 2.9 3.9
Sample5 4.8 4.0 5.2 3.6 3.3 4.2 3.7 2.6 4.3 4.7 5.2 2.6 4.0
XEREE B
Name of instrument
equipment

SRR # Gas Corrosion
Test Chamber

BRI
Resistance Meter

23 U, k26 T
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Test Result

RERS a.
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KNI e IME M E RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
) 1ERMRENTREER. M
B v FRREZWERNTR.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appo e | (200-300) Ix 086-090  [2&BH4FEEHM. S . KW ikl kil
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERESATHANE2BZAI%RERR
TSk |WESERRET)E TR I 24
= : After 7 hours exposure in ammonia TN BT No stress &
6.3.7 =)Industrial . ) 086-090 . . :
) chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
gas(Ammonia)(NH,) . A .
solution for every liter of chamber cracking
capacity
KNERSHEEE
Result of test or range of numerical value
TEE] Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feitifh Feitifh Fi5its Feitifh Feitifh
e Al 086-090 No damage. No damage. No damage. No damage. No damage. / / /
)
Appearance TR AT TR AT TRABHAR | TEOEERFR | TROEHFR
RIEE 086-090 | No stress corrosion | No stress corrosion |No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
PE A

Name of instrument equipment

HAKE

Ammonia Plant

%24 U1, JLo26 T
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Test Result

R

RERS a.
Report No. 202209001 FI®RS: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
. 1ERMRENTREER. M
=EU « FFRRH ML M.
Checking by eyes Plastic part: smooth and flat
WA 1.0 L surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1 AppeaénCe FRER:  (200~300) Ix 091-095  |2&EBHFEEXHM. i . K Pass Pass
Lamp: (200~300) Ix AR5 B BB 8 R B R SR B
EEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERESREAR, ®RE (35+2) C. BE
95%. SO25FIKE H10£3 YRR o
ﬁﬁézmdmr}twr&gh ppmEYIE SN Felfdls
ZEUmRE AR Appearance: no damage. . N
- N 2 TR 3
P38 | Ts0ugastest) [ oo o oy 09109 lizaamsim. 20mo Max. HREBATE | pags
humidity 95%, SO2 gas concentration of Contact resistance: 20mQ Max.
10+3ppm for 240 hours
KRN BEEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
e iR3AT | 091-095 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
®E | 091-005 Feitifh Feitifh Fi5ifsn Feitifh Feitifh / / /
iR No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 2.3 2.5 3.3 3.5 25 2.8 2.4 23 3.1 3.2 3.5 23 2.9
Sample2 3.1 2.2 2.5 2.5 3.2 2.7 34 3.4 2.7 2.8 3.4 2.2 3.2
RIEHT | Sample3 3.3 3.0 2.7 2.5 25 3.3 2.3 2.8 2.9 2.8 3.3 23 34
Sample4 2.4 2.9 3.3 3.1 3.2 2.9 2.6 23 3.2 2.9 3.3 23 3.6
R R
antact Sample5 3.4 3.3 3.0 3.5 23 2.9 2.8 2.6 3.3 3.4 3.5 23 3.9
r tance
(L Sample1 5.2 4.0 5.1 4.4 4.1 3.4 4.6 3.2 3.8 4.2 5.2 3.2 4.0
Unit:mQ)
Sample2 4.8 4.4 3.3 3.3 55 4.4 4.0 3.1 4.5 5.2 5.5 3.1 4.0
RIS | Sample3 4.0 3.1 4.0 3.7 3.8 3.1 2.7 4.9 4.7 4.4 4.9 2.7 3.9
Sample4 3.6 3.5 4.9 4.1 4.5 3.0 3.8 3.5 5.2 5.2 5.2 3.0 4.0
Sample5 3.9 4.5 3.6 4.7 3.5 3.8 4.2 29 3.1 3.8 4.7 29 3.8
XEREE B
Name of instrument
equipment

SRR # Gas Corrosion
Test Chamber

BRI
Resistance Meter
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Test Result

R

*ﬁ:fﬁ%; 202209001 18RS CWBDZ-QR-QC-123
Fs m e &M S B8 75 5 HRRS HIRER HERBIE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

a3 1ERMGRENTRAEER. ME. FF
Checking by eyes BRI A TR .
3 N Plastic part: smooth and flat surface
MA: 1.0k . .
Eyesight: > 1.0 without discolor, broken, crack, and N
| i i P
6.1.1 ML lemeg. (200~300) Ix 0ge-110  |distortion, etc. - a A
Appearance | | o (200~300) Ix 2&RUEFALHM. L. TREH Pass Pass
EMEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (O' 3~0 ;5) m. Metal part: bright and even surface
GpBIT 509'51 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
HIRIEH AT EIERENIAISNESGLF T, 5P
BE (245+5) ‘C, RfiE (4~5) #
EE  |S A EBER: =90% , &
- |D Ider tails into th It Ider held at - 4 N =
6.3.9 Solderability (2|25$+05) e(r: grs(r~g) Steecr:;r(])dzn solder held a 096-100 Solder coverage: >90% EEHR N TR Pose
EIA-364-52
M SRIEIR S BRI RFEEEENBLUIRNE
S SHkRE (26045) °C; RYE (100.5)
WE, EEEEHTRE (1~2) /)i
(BixE, BRF ° ol ~
TR EFIk;d%. mE (350+10) C, ATiE)(1~2)
Resistance [SSCONAS SN Fiifs ; &
6.3.10 | soldering Resistance to wave soldering heat: Dip solder 101-110 Appe.aranée' no damage ERBEN TR ;ass
heat tails into the molten solder held at (260 5) °C ' ’
for (10 £0.5) seconds, recovery time (1~2)
hours
Manual soldering: (350+£10)C for (1~2)
seconds
25 R MESE
Result of test or range of numerical value
Ilfia Ilfia Sample1 Sample2 Sample3 Sample4 Sample5
AR AR
Solderability Solderability >90% >90% >90% >90% >90%
i SR U AR Tt T th T th TR th Tt
TRz Resistance to wave soldering heat no damage. no damage. no damage. no damage. no damage.
Resistance to
soldering heat FIRE Fiits F it F it F it Fiits
Manual soldering no damage. no damage. no damage. no damage. no damage.

LR BRI
Name of instrument
equipment

1R4R

Solder Tester

2ot
Electric Sodering

026 U1, JLo26 1T




